
University of South Florida
Scholar Commons

Graduate Theses and Dissertations Graduate School

June 2017

Carbon and Nutrient Balances in Microalgal
Bioenergy System
Eunyoung Lee
University of South Florida, eunyounglee@mail.usf.edu

Follow this and additional works at: http://scholarcommons.usf.edu/etd

Part of the Environmental Engineering Commons, Oil, Gas, and Energy Commons, and the
Sustainability Commons

This Dissertation is brought to you for free and open access by the Graduate School at Scholar Commons. It has been accepted for inclusion in
Graduate Theses and Dissertations by an authorized administrator of Scholar Commons. For more information, please contact
scholarcommons@usf.edu.
[...]
Mass balance on N and P was conducted based on their concentrations from the simulated 

results (the integrated system with 25% CO2 sparging area with 397 g N m-3) and experimental 

data (real centrate data (Chapter 2) and waste sludge characteristics obtained from Fountoulakis et 

al. (2010)). In this analysis, outgassing of NH3 gas was not considered. Also, only microalgae 

assimilation was considered as the N and P removal mechanisms during the cultivation 

(Denitrification was not considered). In addition, it was assumed that there is N and P accumulation 

in the integrated system.  

Figure 4.8 shows the N and P mass balances in the integrated system. The anaerobic 

digester daily received approximately 15 kg N and 3 kg P from harvested microalgae and 89 kg N 

and 72 kg P from waste sludge. After dewatering of anaerobically digested sludge, N and P 

recovered in the biosolids (digestates) are 71 kg N d-1 and 57 kg P d-1, respectively. 18 kg N d-1 

and 15 kg P d-1 are released with the treated water, which flows back to the secondary treatment 

process.  



81 
 

 
Figure 4.8 Nutrient mass balance on daily basis for the integrated system. Note: red box: system 

boundary, a: data obtained from Fountoulakis et al. (2010) and b: data obtain from actual centrate 

of anaerobic digestion. 
 

4.4 Conclusions 

A process model has been developed in this study to simulate the dynamic behavior of the 

integrated microalgae system with wastewater treatment. The microalgae system with 25% CO2 

sparging area achieved the areal productivity of average 41 g m-2 d-1 and average effluent NH4-N 

concentration of 295 g m-3. For this integrated system, removal efficiency of NH4-N by microalgae 

was increased with addition of CO2 gas supply. The areal productivity was improved with 

increasing CO2 sparging area in the cultivation system.  Changing NH4-N concentration in the 

influent of the cultivation system affected the areal productivity and the effluent NH4-N 

concentration. The integrated system with 200 g NH4-N m-3 achieved the high productivity (46 g 

m-2 d-1) and NH4-N removal due to no inhibitory effect of NH4-N. For anaerobic co-digestion, as 

the microalgae productivity increased, the CH4 and biosolids production increased as a result of 

the increased amount of the substrates from the harvested microalgae biomass. The increase of 

CH4 and biosolids productions, however, was minor because of small amount of microalgae 



82 
 

biomass for the co-digestion, which accounts for only 5% of the substrate by mass. Since there is 

no implementation of the integrated system, the model cannot be validated using the pilot or full-

scale data for the co-digestion. Future pilot studies have to be conducted to validate the model and 

improve the accuracy of the model prediction for the integrated system.  

 



83 
 

 

 

 

 

 

CHAPTER 5: LIFE CYCLE ASSESSMENT OF MICROALGAE BIOENERGY 

PRODUCTION COUPLED WITH WASTEWATER TREATMENT 

 

5.1 Introduction 

Wastewater treatment plants (WWTPs) require a large amount of energy to remove 

nutrients from influents. In 2012, 14,748 WWTPs existed in the U.S. and they consumed about 

30.2 billion kWh per year. This accounts for 3-4% of total electricity use in the U.S. (USEPA, 

2016; Electric Power Research Institute, 2013). In WWTPs, 60-80% of total energy was used in 

biological nutrient removal (BNR) processes to remove chemical oxygen demand (COD), total 

nitrogen (TN), and total phosphorus (TP) from the wastewater (Selvaratnam et al., 2015). As a 

result of electricity consumption, WWTPs indirectly emitted around 21 million metric tons of 

greenhouse gases (GHG) per year, which may contribute to global climate change (Shen et al., 

2015). Because regulations for nutrient discharges have become more stringent over time, 

increasing energy consumption associated with BNR would be inevitable in WWTPs. Thus, it is 

critical for WWTPs to operate in a sustainable way so they can efficiently recover nutrients from 

wastewater while minimizing external energy consumption as well as reducing carbon footprints.  

Many studies have investigated process modifications and technology innovations to 

reduce GHG emissions as well as to recover energy and nutrients in WWTPs (Wang  et al.,  2016). 

For example, use of reclaimed wastewater for landscape irrigation has proven a sustainable method 

to save freshwater and energy from additional treatment (Levine and Asano, 2004). Anaerobic 

Digestion (AD) has widely applied to produce biogas from the waste to offset a portion of energy 



84 
 

requirements in WWTPs (Shen et al., 2015). According to Mo and Zhang (2013), application of 

microalgae in wastewater treatment is a promising option to achieve nutrient and energy recovery 

with carbon dioxide reduction and mitigation. Systems using microalgae for wastewater treatment 

have shown high N and P removal efficiency (Wang et al., 2010). Unlike the traditional BNR 

processes, this system does not require an energy for vigorous aeration. In addition, autotrophic 

microalgae have an ability to mitigate carbon dioxide (CO2) emission and convert it to energy-rich 

organic carbon through photosynthesis. The harvested microalgae biomass can be applied as 

energy feedstock to produce biogas through existing anaerobic digesters in the WWTPs (Craggs 

et al., 2013). Due to these benefits, integrating microalgae cultivation with wastewater treatment 

has been suggested (Menger-Krug  et al., 2012).  

To understand potential environmental impacts and energy return of microalgae system 

integrated with different wastewater sources, Life Cycle Assessment (LCA) studies have been 

conducted (Lardon et al., 2009; Clarens et al., 2010). Since secondary or primary municipal 

wastewaters are the main flows in the WWTPs, use of these wastewaters for an integrated system 

has been explored (Beal et al., 2012; Medeiros et al., 2015). A few studies (Li et al., 2011; Wu et 

al., 2014) used nutrient-rich municipal wastewater, such as centrates from dewatering of 

anaerobically digested sludge, in integrated system since such wastewater could enhance 

productivity of microalgae due to high N and P concentrations.  

The majority of previous studies focused on energy production such as biodiesel or syngas 

as end-products (Drexler et al., 2014; Mu et al., 2014; Sturm et al., 2011). These studies concluded 

that energy production from microalgae was promising, but additional infrastructures were needed 

for energy conversion in the WWTPs. Instead of using harvested microalgae for biodiesel or 

syngas production, biogas production from AD is a preferred option because of existing 



85 
 

infrastructures (i.e., digesters) in many advanced WWTPs for waste sludge treatment (Chen and 

Chen, 2013).  

There are several studies that evaluated biogas production from anaerobic digestion of 

microalgae (Menger-Krug, 2012). For example, Menger-Krug et al. (2012) evaluated energy 

balances and nutrient emissions of the overall integrated system based on theoretical assumptions 

and published experimental results. However, the life cycle impacts associated with nutrients were 

not addressed in their study. From a holistic perspective, it is important to consider carbon, 

nutrient, and energy balances to avoid shifting between global environmental impacts (e.g. carbon 

footprint) and local environmental impacts (e.g. eutrophication) (Foley et al., 2010). To understand 

the sustainability of the integrated system implemented in WWTPs, it is necessary to evaluate 

environmental impacts associated with energy, carbon, and nutrient in the system (Fang et al., 

2016).  

Therefore, this study analyzed the potential life cycle impacts of energy, carbon, and 

nutrient from the integrated system using microalgae cultivation as side-stream treatment 

processes for energy production. Also, economic impacts of the integrated system were assessed 

to better understand the benefits of the integrated system. Unlike previous studies, this study used 

the integrated process model developed in Chapter 4 to simulate microalgae cultivation and 

anaerobic digestion and linked with life cycle assessment to investigate the CO2 supply strategies.  

5.2 Materials and Methods 

5.2.1 Goal and Scope Definition 

This study was performed following the guidelines of ISO 14040 (International 

Standardization Organization (ISO), 2006). The goals of the LCA were to evaluate environmental 

impacts and benefits of the proposed system (integrated system) as well as compare the integrated 



86 
 

systems with different CO2 supply areas (CO2 supplied with 0%, 10%, 25%, 50%, and 80% areas 

in the cultivation system) to the conventional wastewater treatment system alone. To improve 

microalgae productivity related to the increased bioenergy production, there are several variables, 

such as the retention time, depth of the raceway pond, and cross-sectional area of the raceway 

pond, for the integrated system. Since microalgae growth (autotrophic microalgae) is usually 

limited by inorganic carbon source in the raceway pond, the increased CO2 supply areas in the 

cultivation system improve the increasing inorganic carbon concentrations during the cultivation, 

which results in improved microalgae productivity (Chisti, 2016; Yang, 2011). In this research, 

therefore, the CO2 supply area in the cultivation system was selected as a variable to improve 

microalgae productivity.  

Based on the EPA 2007 report (EPA, 2007), wastewater treatment plants with capacities 

of less than 5 million gallons per day (MGD) (18,900 m3/d) do not produce enough biogas to make 

electricity generation feasible or cost-effective. For this reason, this analysis was based on an 

advanced wastewater treatment facility with a 5 MGD capacity. The facility consists of 

pretreatment (grit removal, bar screens), primary treatment, secondary treatment with BNR (A2/O 

process), filtration, disinfection, waste sludge thickening (rotary-drum thickener), anaerobic 

digestion, digested sludge dewatering (centrifuge), and Combined Heat and Power (CHP) units. 

For waste sludge thickening, the waste primary sludge is thickened by the gravity thickening (6% 

solids concentration), while the waste secondary sludge is thickened by the rotary-drum thickener 

with addition of polymer (4% solids concentration). For digested sludge (biosolids), the digested 

sludge is dewatered by centrifugation with addition of polymer. It was assumed that biosolids have 

a 25% solid concentration. The system boundary of the integrated system and conventional 

wastewater treatment system are shown in Figure 5.1.  



87 
 

 

 
Figure 5.1 Process flow diagram of the 5 MGD wastewater treatment plant: (a) Integrated system 

and (b) Conventional system. 

Both systems considered treated water (e.g. N and P emissions to surface water), N2O 

emissions during the BNR process, CO2 emissions from the CHP, electricity, heat, and biosolids 

(digestates) as outputs. For the integrated system, the CO2 emissions from the CHP were avoided 

during the day because the CO2 was used for microalgae cultivation during the daytime. The water 

qualities of influent and effluent in the wastewater treatment plant are summarized in Table 5.1. 

Table 5.1 Influent and effluent water qualities in the 5 MGD wastewater treatment plant. 

Items BOD5 TSS TN TP References 

Influent wastewater quality (mg L-1) 230 260 53 13 
Seiple et al. (2017) 

Spellman (2013) 

Treated effluent quality (mg L-1) ≤ 5 ≤ 5 ≤ 3 ≤ 1 Florida Senate (n.d.) 



88 
 

The functional unit (FU) for the analysis was 5 mega gallon (MG) wastewater treated for 

25-year lifespan. For this analysis, some phases were excluded, such as infrastructure construction, 

repair and maintenance of the infrastructure and equipment, because impacts of these phases were 

relatively small compared to the use phase (Lardon et al., 2009). The integrated system was 

modeled based on the simulation results using the integrated process model (discussed in Chapter 

4), while the conventional system was modeled based on literature (Tchobanoglous et al., 2003). 

5.2.2 Life Cycle Inventory  

The inventory analysis compiled the data for chemical use (e.g., alum, polymer, and 

sodium hypochlorite), energy consumption (e.g., electricity, heat), direct emissions (e.g., N2O 

from wastewater treatment, CO2 from the CHP), nutrient emissions (e.g., N, P), resource recovery 

offsets (e.g., biosolids, electricity, and heat offsets) across the system during the use phase, shown 

on Appendix C.  

Nitrous oxide emissions (N2O) is released during biological nitrogen removal in the 

secondary treatment system. N2O is an intermediate in the heterotrophic denitrification pathway 

(Law et al., 2012). Also, N2O is produced by autotrophic nitrifying bacteria, such as nitrite-

oxidizing bacteria and ammonia-oxidizing bacteria, in the autotrophic nitrification (Law et al., 

2012). N2O emissions during treatment were calculated based on an EPA method (USEPA, 2010), 

while CO2 emissions for combustion gas from the CHP was calculated based on the complete 

combustion of methane (from biogas) (shown in Appendix C). However, based on IPCC guidelines 

(IPCC, 2006), biogenic CO2 during treatment was not considered in this analysis.  

The waste sludge produced from the primary treatment and secondary treatment systems 

was theoretically calculated based on Tchobanoglous et al. (2003). Biogas and biosolids (digestate) 



89 
 

productions for both the integrated and conventional systems were estimated using the integrated 

process model presented in the previous chapter (Chapter 4).  

For both systems, the energy consumptions for pretreatment, primary treatment, sludge 

thickening of the secondary treatment were derived from Burton (1996) and Pabi et al. (2013). The 

energy consumptions of the chemical addition, chlorination, sludge dewatering, and disinfection 

were estimated based on Beal et al. (2012). The energy and chemical consumptions of the 

secondary treatment system were theoretically calculated based on Tchobanoglous et al. (2003). 

The energy demands for microalgae system and anaerobic digestion with biosolids dewatering in 

the integrated system were explained in the following section. 

The information for the electricity and chemicals were obtained from existing inventory 

databases, such as Ecoinvent and the US LCI database. In this analysis, a U.S. Florida energy mix 

(23.65% coal, 4.42% oil, 54.83% gas, 0.63% other fossil, 1.74% biomass, 0.01% hydro, 14% 

nuclear, 0.005% solar, 0.7% unknown/other purchased fuel) was used to calculate the 

environmental impacts. Since there is no heat energy data for U.S. region in the existing inventory 

database, the global heat energy mix was used to calculate the environmental impacts.  

5.2.2.1 Microalgae Cultivation 

This study applied the indigenous green microalgae Chlorella sp. It was assumed that 

microalgae were cultivated in the open raceway pond with a water depth of 0.3 m. The facility was 

located in south Florida (Tampa Bay). The weather condition of Florida can be suitable for 

microalgae cultivation including rich sunlight and high average temperature. The microalgae 

production was modeled based on the integrated process model as described in the previous 

chapter (Chapter 4). The centrate from the anaerobic co-digestion was provided as nutrient 

medium for microalgae growth (average 397 mg/L NH4-N, 238 mg/L TP, and pH of 7.81). The 



90 
 

detailed cultivation conditions were discussed in the Chapter 4. The energy demand of blowers for 

CO2 supply was estimated by using Eq. (5.1) (Tchobanoglous et al., 2003): 

𝑃𝑏𝑙𝑜𝑤𝑒𝑟 = (
𝑄𝑔𝑎𝑠⁡𝑅⁡𝑇𝑎𝑖𝑟

𝑀𝑊⁡𝑛𝑎 ⁡𝑒𝑏
) [(

𝑃𝑖𝑛
𝑃𝑜𝑢𝑡

)
0.283

− 1] (5.1) 

where Pblower is the power requirement for blowers, kW; Qgas is the mass flow rate of the 

combustion gas, kg/s; R is the universal gas constant, 8.314J/mol K; Tair is the absolute temperature 

of the combustion gas, K; MW is molecular weight of the combustion gas, 29.7 g/mol; na is the 

constant used in determining blower power, (kCO2-1)/kCO2; kCO2 is the ratio of specific heat for CO2, 

1.28; eb is the blower net efficiency, 0.7; Pin is the inlet air pressure in diffuser, 8.5 atm ; and Pout 

is the outlet pressure, 1 atm.  

A single paddle wheel with a velocity of 20 m/s was used for the culture mixing and 

circulation. The power requirement for the paddle wheel was calculated according to Chisti (2013): 

𝑃𝑝𝑎𝑑𝑑𝑙𝑒 =
1.59⁡𝐴𝑃⁡𝜌⁡𝑔⁡𝑣

3𝑓𝑀
2

𝑒𝑚⁡𝑑ℎ
0.33  (5.2) 

where Ppaddle is the power requirement for the paddle wheel, W; AP is the surface area of the pond, 

m2; ρ is the density of the culture, kg/m3; g is the gravitational acceleration, 9.81 m/s2; v is the 

mixing velocity, m/s; fM is the Manning channel roughness factor, 0.015 s/m0.33 for an unfinished 

concrete surface; em is the efficiency of the paddle wheel system, 0.17; and dh is the hydraulic 

diameter, 1 m.  

5.2.2.2 Microalgae Harvesting 

Microalgae harvesting was done in two steps, gravity setting and centrifugation. The 

setting velocity was assumed to be 3.575 m/d, which allowed microalgae biomass (Chlorella sp.) 

reaching a concentration 20 times higher than the culture concentration (Las et al, 2011). The 

centrifugation was done through disc-stack centrifuge (ALFA LAVAL ALSYS 20), which 



91 
 

concentrated microalgae biomass to the concentration 5 times higher than that from the gravity-

settling step. The energy requirement for microalgae harvesting was calculated as follows 

(Sazdanoff, 2006): 

𝑃𝑐𝑒𝑛𝑡𝑟𝑖𝑓𝑢𝑔𝑒 =
𝑉𝑠𝐶𝑐𝑒𝑛𝑡𝑟𝑖

𝑄ℎ
 (5.3) 

where Pcentrifuge is the power required by centrifuge, kWh; Vs is the volume of slurry that goes 

through the centrifuge by daily basis, m3; Ccentri is the centrifuge motor power depending on the 

capacity, 25 kW; and Qh is the nozzle flow rate depending on the capacity, 5 m3/h. 

5.2.2.3 Anaerobic Co-Digestion and Energy Generation 

The anaerobic co-digester was designed as a completely mixed flow reactor with a 

hydraulic retention time (HRT) of 20 days. The energy requirement for mixing was estimated by 

using the following equation (Tchobanoglous et al., 2003): 

𝑃𝑚𝑖𝑥𝑖𝑛𝑔 = 𝐺2𝜇𝑉𝑎𝑑 (5.4) 

where Pmixing is the power requirement for mixing, W; G is the average velocity gradient, 70 s-1; µ 

is the dynamic viscosity, N s/m2; and Vad is the working volume of the digestion, m3. 

It was assumed that the digester is able to treat an average flow of 89 m3/ d with 5% Total 

Solid (TS). This leads to an organic loading rate (OLR) of 29310 g COD/m3 d. It was assumed that 

the digestion was performed under mesophilic conditions (35°C). The heat power required for the 

digestion was calculated based on Wang et al. (2016):  

𝑃ℎ𝑒𝑎𝑡 = 𝜌𝑄𝛾(𝑇𝑅 − 𝑇𝑖𝑛) + 0.024⁡𝑘𝐴(𝑇𝑅 − 𝑇𝑖𝑛) (5.5) 

where Pheat is heat requirement for the digester, kWh/d; γ is the specific heat for the water, 0.0012 

kWh/kg °C; TR is the temperature in the digester, °C; Tin is the temperature of influent (Detailed 

temperature information is showed in supplementary data), °C; k is the heat transfer coefficient, 

0.7 W/m2 °C; and A is the surface area of the digester wall, m2. The heat required for operating the 



92 
 

digester was provided by the Combined Heat and Power (CHP) unit (Efficiency of heat 51%, 

Efficiency of electricity 27%). If additional heat is required, a biogas boiler with the efficiency of 

88% was used. Based on the methane production from the digester, the energy production was 

estimated according to (Wang et al., 2016): 

𝑃𝑃𝑟𝑜𝑑𝑢𝑐𝑡𝑖𝑜𝑛 = 𝑌𝐶𝐻4𝛿𝑛𝑖 (5.6) 

where Pproduction is the energy production, kWh/d; YCH4 is the methane yield, m3/d; δ is the low 

heating value of methane, 9.94 kWh/m3; and ni is the energy conversion efficiency in terms of i, 

such as heat or electricity.  

5.2.2.4 Dewatering of Anaerobically Digested Sludge 